



Published in final edited form as:

*Expert Rev Clin Immunol*. 2010 July ; 6(4): 607–620. doi:10.1586/eci.10.45.

## Current status of monoclonal antibody therapy for the treatment of inflammatory bowel disease

Brijen Shah<sup>1</sup> and Lloyd Mayer<sup>1,†</sup>

<sup>1</sup>Mount Sinai School of Medicine, One Gustave L Levy Place, Box 1069, New York, NY 10029-6574, USA

### Abstract

Crohn's disease and ulcerative colitis are complex diseases that have required the use of multiple modalities to aid in treatment. With an increasing understanding of the underlying pathogenetic mechanisms and identification of specific therapeutic targets, monoclonal antibody treatment has been an ideal strategy for inducing and maintaining remission in these patients. This article addresses approved agents and the supporting data justifying their use in Crohn's disease and ulcerative colitis, the safety of and immunologic reactions to these agents, as well as newer agents for treatment.

### Keywords

Crohn's disease; infusion reaction; monoclonal antibody; tumor necrosis factor; ulcerative colitis

Inflammatory bowel disease (IBD) includes both Crohn's disease (CD) and ulcerative colitis (UC) and affects approximately 1.4 million people in the USA [1]. Each of these entities has a distinct clinical phenotype but there are commonalities underpinning their pathogenesis. The pathogenesis of IBD includes a complex interaction between innate and adaptive immune cells, intestinal vasculature, and local immune modulators and cytokines. Ultimately, it is the balance between tolerance to the intestinal microbiota and a proinflammatory response that can lead to IBD [2].

Tumor necrosis factor (TNF) plays a key role in the pathogenesis of some forms of IBD [3]. In healthy individuals, there is an intact mucosal epithelium and mucous production, promoting exclusion of luminal bacteria, as well as a continual sampling of the intestinal microflora. As intestinal dendritic cells, epithelial cells and macrophages sample luminal bacteria, there is a consequent activation of regulatory T cells in the local tissues, as well as in secondary lymphoid organs, accounting for the overall suppressed tone of the normal mucosal immune response [4-7]. In IBD, increased permeability of the epithelium leads to entry of luminal bacteria; these bacteria are sampled by cells in the lamina propria, leading to the production of proinflammatory cytokines, which promote the activation of inflammatory T-cell subgroups (Th1 and Th17 cells), causing inflammatory cytokine production and greater local infiltration of inflammatory cells [2].

© 2010 Expert Reviews Ltd

<sup>†</sup>Author for correspondence: Tel.: +1 212 659 9266, Fax: +1 212 987 5593, lloyd.mayer@mssm.edu.

#### Financial & competing interests disclosure

The authors have no other relevant affiliations or financial involvement with any organization or entity with a financial interest in or financial conflict with the subject matter or materials discussed in the manuscript apart from those disclosed.

No writing assistance was utilized in the production of this manuscript.

For reprint orders, please contact reprints@expert-reviews.com

TNF- $\alpha$  is a prototypical proinflammatory cytokine with pleiotropic effects on cells of the innate and adaptive immune system as well as on local blood vessels. It promotes the production of additional proinflammatory cytokines and chemokines (IL-1 and IL-6) and mediates additional inflammatory effects, such as the secretion of tissue-altering enzymes (matrix metalloproteinases [MMPs], collagenase and elastase), as well as activation of local cell populations that can alter tissue architecture. TNF- $\alpha$  also upregulates the expression of adhesion molecules on vascular endothelial cells within the tissue such as vascular cell adhesion molecule and intercellular adhesion molecule-1, leading to greater accumulation of leukocytes in the tissues [8]. This effect is partly mediated via adhesion molecules such as  $\alpha$ 4 $\beta$ 7-integrin, which are cell-surface glycoproteins that help give stability to the interaction between inflammatory cells and the high endothelial venules [9,10]. Given these pleiotropic effects of TNF- $\alpha$ , it was initially recognized as an ideal target for therapy in IBD. However, as our understanding of these diseases has advanced, so has the number of potential targets for monoclonal antibody (mAb) therapy. These include antibodies against inflammatory cytokines, chemokines and adhesion molecules. What has evolved is a broader understanding of disease pathogenesis as well as a unique appreciation of what clinical end points are relevant for long-term clinical care in these diseases.

This article will discuss the approved mAb treatments for CD and UC. For the approved agents, seminal clinical trials will be discussed as well as longer-term data, if available. The article will also discuss issues related to this class of agents including immunogenicity, safety and emerging treatments.

## Monoclonal antibody therapy: disease oriented

### Crohn's disease

**Infliximab**—Infliximab (Remicade<sup>®</sup>, Centocor [CA, USA]) is a IgG1 (murine [25%] and human [75%]) chimeric mAb targeted against TNF- $\alpha$  (Tables 1 & 2) [11]. Studies over the past 12 years have documented the efficacy of this agent in induction and maintenance of response and remission in treatment-refractory inflammatory CD, fistulizing disease as well as prevention of disease recurrence in postoperative patients. Infliximab is given as an intravenous infusion over 2 h. In 1997, the first short-term placebo-controlled trial of infliximab was conducted in 108 patients with treatment-refractory moderate-to-severe CD (CD activity index – CDAI 220–400). These patients were given a single infusion of placebo, 5 mg/kg of infliximab, 10 mg/kg of infliximab or 20 mg/kg of infliximab. At week 2, a clinical response (CDAI decrease of 70 points) was seen in 61% of infliximab patients versus 17% of placebo patients; 27% of infliximab patients were in clinical remission (CDAI <150) compared with 4% of placebo patients. By 12 weeks after the single infusion, 24% of infliximab patients were in remission compared with 8% of placebo patients. A clear dose–response relationship for clinical remission was not seen, leading to the subsequent use of the 5 mg/kg dose (in some cases 10 mg/kg) [12]. Other studies have shown similar success with infliximab for therapy of refractory and fistulizing disease (Hungary: 46.0% and Milan: 31.3%) [13,14].

The ACCENT I trial proved that infliximab was efficacious as a maintenance therapy. Patients who received either 5 or 10 mg/kg of infliximab every 8 weeks were 2.7 (95% CI: 1.6–4.6) times more likely to sustain clinical remission compared with placebo and 4.2 (95% CI: 1.5–11.5) times as likely to discontinue steroids. The median time to loss of response was 38 weeks for infliximab-treated patients. Combined with the prior data, these findings showed that infliximab may induce and maintain a steroid-sparing remission for many patients with moderate-to-severe CD [15]. In a separate analysis, the authors examined an episodic treatment strategy compared with scheduled dosing and found that scheduled treatment had a greater improvement in CDAI and mucosal healing at 54 weeks, fewer surgeries and hospitalizations, and a lower proportion of antibody formation [16].

Long-term data for the efficacy of infliximab beyond 1 year are growing. A single-center study with 614 patients followed for 55 months showed that 63.4% of infliximab patients sustained clinical benefits (defined by symptom improvement). A total of 50% of this group did need at least one intervention in dose escalation or changing the schedule of the infusion during the follow-up period. Of the patients on steroids, 70% remained steroid free for the duration of the study. Although promising, there was a 42.3% hospitalization rate and 23.5% abdominal surgery rate, which was greatest in those receiving episodic compared with scheduled therapy [17].

The presence of fistulae in CD is a well-recognized complication, affecting between 10 and 33% of patients [18]. Present *et al.* examined the effect of infliximab on 94 patients with abdominal or perianal fistulae [19]. In a randomized, placebo-controlled trial, infliximab at 5 mg/kg, 10 mg/kg or placebo was given at 0, 2 and 6 weeks. A total of 62% of all infliximab patients compared with 26% of placebo patients reached the primary end point of a 50% reduction in draining fistulas from baseline. Fistula closure was seen in 46% of all infliximab patients compared with 13% of placebo-treated patients. Time to response was a mean of 2 weeks with mean response duration of 86 days [19]. This was the first clear evidence that infliximab was efficacious in the treatment of fistulizing CD.

With advances in imaging, the true definition of fistulae healing has come into question. Recent studies using endoscopic ultrasound and magnetic resonance have documented active inflammation prior to treatment with anti-TNFs; 46% of these patients had cessation of drainage, a common end point in trials, but only 28% showed complete healing on magnetic resonance imaging [20]. In the future, studies will need to address the small sample size and investigators will need to determine how to best assess for fistulae healing – clinically or radiographically [21].

A smaller cohort study of 26 patients with perianal fistulizing disease showed 50% complete remission after infliximab treatment. Factors associated with remission included the absence of active intestinal disease and active proctitis [22]. A subsequent study of 99 patients with perianal CD also showed promise: 42.5% with ulcers, 18.2% with strictures and 32.3% with fistula had a complete response (closure of all fistulae) with infliximab [23]. For longer term outcomes, the ACCENT II study followed fistulizing patients who had an initial response to infliximab at 14 weeks. In this randomized placebo-controlled trial, 36% of patients in the infliximab group (5 mg/kg every 8 weeks) compared with 19% in the placebo group had the absence of draining fistula at the end of the study [24].

More recently, a small study assessed the role of infliximab in postoperative recurrence in CD patients undergoing an ileocolic resection ( $n = 24$ ) who received either infliximab or placebo induction followed by an every 8-week infusion. There was endoscopic recurrence in 9.1% of infliximab patients compared with 84.6% in the placebo group. Clinically, 0% in the infliximab group versus 38.5% in the placebo group had a recurrence as measured by CDAI [25]. While the numbers of patients in this study were small, these findings provided evidence that anti-TNF- $\alpha$  mAb therapy has a place in post-operative management for CD alongside immunomodulator treatments.

**Adalimumab**—Adalimumab (Humira<sup>®</sup>, Abbott Labs [IL, USA]) is a fully human anti-TNF mAb (Tables 1 & 2). This drug is given subcutaneously, thus avoiding the need for infusions that are required with infliximab administration. In addition, it is a fully human antibody, which has been proposed to decrease its immunogenicity, avoiding the production of anti-mAbs that have been reported with infliximab. However, it has become clear that any of these agents, including adalimumab, can induce antibody formation that can be associated with local or systemic reactions.

The CLASSIC-I trial, a 4-week, double-blind, placebo-controlled, randomized trial, demonstrated that adalimumab can be used for the induction of remission in patients with moderate-to-severe CD. In patients receiving doses of 80 mg of adalimumab or greater at week 0 and 40 mg of adalimumab or greater at week 2, there was a statistically significant difference in patients achieving remission compared with placebo (24% with 80 mg/40 mg, 36% with 160 mg/80 mg and 12% with placebo, respectively). CDAI, IBD quality of life assessment (IBDQ) and C-reactive protein (CRP) values were also improved in the adalimumab-treated groups. From this trial, the authors concluded that a 160-mg induction dose followed by 80 mg at week 2 was effective in inducing remission [26].

The CLASSIC II study followed patients who achieved remission in the first trial and randomized them to either placebo, or adalimumab 40 mg weekly or every other week. Adalimumab treatment was superior to placebo at 56 weeks (79% remission every other week, 83% weekly) in maintaining a response measured as a 100-point decrease in the CDAI. In addition, most patients were able to discontinue steroids by the end of the trial. In the open-label study of those who did not respond by week 4 in the CLASSIC I trial, only 46% of patients were in remission, suggesting that an early response may predict the likelihood of a sustained response at 56 weeks [27].

Short-term response and remission to adalimumab were documented in the CARE study, which was a large (n = 945) Phase III trial that evaluated the use of 160/80-mg induction at week 0 and 2 and then 40 mg every other week. In all patients, there was a 43% remission rate, as defined by a Harvey–Bradshaw Index of less than 5, and 52% at week 20. Results at week 4 (49%) and week 20 (61%) were better in the TNF antagonist-naïve group compared with those with prior infliximab exposure. Rates were similar to other larger trials [28].

CHARM, a large Phase III trial, showed that adalimumab administered weekly or every other week was superior to placebo for maintaining remission at 56 weeks (36% every other week, 41% weekly and 12% placebo). In this study, weekly administration of adalimumab at 40 mg per week resulted in a response that was as efficacious as adalimumab dosing every other week. Steroid-free remission was greater in the treatment versus placebo group, with 20–29% of patients (depending on the group) being steroid-free at 56 weeks [29].

An intention-to-treat analysis of the CHARM study demonstrated that more patients in the continuous treatment group were in clinical remission compared with placebo (49–51% for adalimumab vs 38% for placebo). Concomitant improvements in CDAI and IBDQ, as well as a reduction in hospitalizations and fewer surgeries, were seen in the continuous versus induction/reinitiation group [30].

A 60% decrease in all-cause hospitalization and a 64% decrease in CD-related hospitalization was also reported over the 12-month follow-up in patients treated with adalimumab, with an effect noticeable as early as 2 weeks after randomization in the trial [31]. Overall, adalimumab was shown to be beneficial in inducing and maintaining remission. The route and timing of administration, touted as being more acceptable to patients, coupled with the documented (but similar to infliximab) long-term benefits, improved quality of life, endoscopic remission and reduced hospitalization rates made this a valuable agent for the treatment of CD patients.

With adalimumab approved in 2007, clinicians hoped to use this medication in those patients who were infliximab primary nonresponders, secondary nonresponders or who experienced intolerable infusion reactions. The GAIN study evaluated the use of adalimumab in patients who had persistent symptoms on infliximab therapy or were intolerant to this latter agent. The 4-week, randomized, double-blind placebo-controlled trial of 325 patients showed that 21% of patients achieved remission compared with 7% of the placebo group. Other notable findings included a decrease in CDAI of 70 points in 52% of patients, a decrease in median CRP and

an improvement in the IBDQ [32]. Thus, adalimumab provided a viable alternative to infliximab therapy, especially in those patients who experienced infusion reactions, despite the fact that these antibodies are fully human and are not necessarily less immunogenic.

Similarly for fistulizing disease, the CHARM study showed that at week 26, 30% of patients exhibited fistula closure, and by week 56, 33% of patients demonstrated fistula closure. Of those with an early response to adalimumab, 100% maintained fistula closure at week 56, showing a possibly early and sustained response for patients with fistulous disease [26].

However, of recent interest is the finding that many patients who lose response to one anti-TNF agent have a less robust response to a second anti-TNF agent, suggesting that the actual inflammatory pathway within the tissue may change with time, possibly driven by antibody blockade of that path (i.e., the dominant inflammatory pathway is no longer TNF-mediated). This may be due to one of multiple causes of loss of response, including antibody formation with either enhanced clearance or blockade of antigen binding versus a change in the inflammatory pathway. Within all anti-TNF studies, the best response remains in the anti-TNF-naïve group. This finding has opened the door for other mAb therapies targeting distinct inflammatory pathways (e.g., anti-IL-12/23 and anti-IL-17) [33].

**Certolizumab**—Certolizumab (Cimzia<sup>®</sup>, UCB Pharma, Belgium) is a humanized anti-TNF mAb (Tables 1 & 2). Unlike the agents mentioned earlier, it does not have a Fc portion and therefore has less *in vitro* complement activation, antibody-dependent cellular cytotoxicity or induction of apoptosis [34,35]. This drug is provided as a subcutaneous injection: 400 mg given at 0, 2 and 4 weeks for induction, and every 4 weeks thereafter for maintenance.

For patients with moderate-to-severe CD, the certolizumab induction protocol demonstrated a greater reduction in CDAI at 6 and 26 weeks compared with placebo; however, a statistically significant remission rate was not observed compared with placebo at 26 weeks (PRECISE 1). Infliximab-treated patients showed a statistically insignificant clinical response at week 26, as measured by CDAI [36]. A small cohort in Switzerland (FACTS survey) showed that 54% of patients developed a response at week 6 and 40% of patients were in remission [37]. Due to the significant placebo effect in the Phase II trial [38], PRECISE 2 studied maintenance with certolizumab after open-label induction. Patients who responded to the induction phase were randomized to placebo or 400 mg of certolizumab every 4 weeks. At week 26, 48% of certolizumab patients compared with 29% of placebo patients showed remission based on CDAI, including those previously treated with infliximab [39]. For patients who do not show an initial response with certolizumab at 6 weeks, there is a moderate chance of remission with certolizumab compared with placebo.

Recently, PRECISE 3 reported results of the long-term use of certolizumab. For those patients without any drug interruption, 66.1% of patients had a response at week 80 and 62.1% of patients were in remission based on the Harvey–Bradshaw Scale [40]. Overall, the PRECISE studies show that there is a role for the use of certolizumab in moderate-to-severe CD for both induction and remission in selected patients, possibly in mildly active disease and anti-TNF-naïve patients [36,38-40].

Although PRECISE 1 showed little benefit for infliximab-experienced patients, an Italian group reported some efficacy through a compassionate use program for those who had lost response or had intolerance to infliximab. A total of 52% of patients who received an induction dose achieved a clinical response and 42% of patients had a clinical remission based on change in the Harvey–Bradshaw Index [41].

For patients with fistulizing disease, the FACTS survey documented a 50% response rate of fistula closure with certolizumab [37].

### General considerations regarding the class of TNF antagonists

The clinical experience with the use of anti-TNF agents has provided the field with new insights relating to the concepts of the role of induced cell death (apoptosis), primary versus secondary nonresponse and mucosal healing. The absence of response to the initial course of an anti-TNF agent does not necessarily mean that TNF is not a critical cytokine in the inflammation seen in a given patient but may reflect the fact that some patients may require greater neutralization of TNF or, more broadly, that the effects of some anti-TNF therapies may have greater effects on the mucosal inflammatory response. Dose escalation was shown to be effective in patients who lost response in ACCENT I. In order to be entered into this study, a patient had to demonstrate a 70-point drop in CDAI. Raising the dose from 5–10 or 10–15 mg/kg restored a response in the majority of patients. Thus, an initial nonresponse would call for dose escalation before deeming that patient anti-TNF nonresponsive. Furthermore, both infliximab and adalimumab bind membrane-bound TNF, either inducing apoptosis of cytokine-producing cells or providing negative signals to these cells. In the former case, the induction of apoptosis of TNF-producing cells also inhibits the production of other inflammatory cytokines and chemokines (e.g., IL-1, IL-6 and IL-8), resulting in a more global suppression of inflammation. In the latter case, ‘reverse signaling’ can suppress the production of such cytokines and chemokines [42]. If neutralization of TNF alone is all that is required, then any of the agents should express similar efficacy. Secondary nonresponders are those individuals who achieved a response/remission initially with an anti-TNF agent but have lost this response/remission with time. This ‘loss of response’ reflects either the presence of antibodies to the agent (and this can occur with any anti-TNF or biologic agent) that promote clearance (metabolism) or neutralize activity of the antibody or is a marker for a change in the inflammatory process occurring at the level of the tissue. While good methods to detect the latter are currently unavailable, we are able to measure antibodies to the biologic agent either directly or by measuring the level of the agent in the blood, which is probably more clinically relevant. If an antibody promotes clearance there will be no measurable drug in a venous blood sample by week 2 post-infusion. Various strategies can be employed to bypass the production of antibody in this setting.

A second, more recently appreciated, issue relates to the assessment of mucosal healing and understanding what the achievement of this end point actually connotes. An endoscopic substudy of ACCENT 1 demonstrated that scheduled maintenance therapy with infliximab resulted in more improvements in mucosal ulceration and higher rates of mucosal healing compared with the episodic group (50% in week 2 responders compared with 7% in the episodic group) [43]. A recent study by Regueiro *et al.* showed that only 9.1% of patients (n = 11) treated with infliximab after ileocolic resection developed endoscopic recurrence compared with 84.6% (n = 13) of placebo patients [25]. Inherently, one would assume that mucosal healing could have implications for long-term response and maintenance of bowel function. Mucosal healing as an end point has been incorporated into all newer trials of not only the anti-TNFs but also other biologic agents.

An additional new concern is the question of combination versus monotherapy in CD. The results of the SONIC trial published this year provided great insight into this question. In this randomized, double-blind trial, patients with moderate-to-severe CD were randomized to infliximab plus placebo pills, azathioprine plus placebo infusion or combination therapy. At week 26, 56.8% of combination therapy patients were in steroid-free remission compared with 44.4% in the infliximab-alone group and 30% in the azathioprine-alone group. Similar trends were noticed at week 50 and with the mucosal healing end points [44].

## Adhesion molecule antagonists

An alternative to anti-cytokine therapies is to block the entry and attraction of cells into the inflamed tissue. At present, there is only one such agent available for use in CD, but problems with this monoclonal antibody have resulted in alternative approaches to the prevention of cell trafficking, including more selective inhibitors and chemokine inhibitors.

**Natalizumab**—Natalizumab (Tysabri<sup>®</sup>, Elan Pharma [Dublin, Ireland]), is a monoclonal antibody against the integrin  $\alpha 4$ , which is 95% humanized and 5% murine-derived (Tables 1 & 2). By binding to the  $\alpha 4$  chain, it disrupts leukocyte adhesion to the endothelium and subsequent migration into the gut mucosa. Tissue studies show that endothelial cells from IBD patients demonstrate increased  $\alpha 4$ -mediated leukocyte adhesion [45]. By blocking this pathway, the concept is that there would be a decrease in inflammation and CD severity due to reduced cell traffic into inflamed tissues. Natalizumab is administered via an intravenous infusion.

Four large studies have examined the use of natalizumab for the treatment of CD. The first study by Gordon *et al.* was a randomized, placebo-controlled trial of 30 patients with mild-to-moderate disease. Patients received one 3 mg/kg infusion of natalizumab or placebo. The primary outcomes were change in CDAI score from week 0 to week 2 and clinical remission. For those in the treatment group, a statistically significant change in CDAI was seen at 2 and 4 weeks post-infusion; however, this difference was not significant when compared with the placebo group. There was no difference in remission rates at week 12 [46].

A multicenter induction trial involving 248 patients with moderate-to-severe CD was published by Ghosh *et al.* in 2003 [47]. Patients received two infusions, 4 weeks apart. There were four treatment groups including placebo, 3 mg/kg of natalizumab (with or without placebo) and 6 mg/kg of natalizumab (no placebo). The primary outcome was remission at week 6 defined by a CDAI less than 150. At week 6, there was no difference in remission for most of the groups. However, at week 8, the groups given two doses of natalizumab had significantly more patients in remission compared with placebo (6 mg/kg 43%, 3 mg/kg 41% and placebo 16%). Clinical response, a secondary outcome, was significant in all natalizumab-treated groups compared with placebo. There was no benefit seen with higher doses of the medication [47]. Although the primary outcomes of this trial were not met, the secondary outcomes suggested some longer term benefit for this drug.

ENACT-1, a trial of natalizumab 300 mg intravenously at week 0, 4 and 8 for patients with moderate-to-severe CD investigated remission rates at week 10 of treatment. Unfortunately, a comparable percentage of patients in the natalizumab arm (37%) and the placebo arm (30%); ( $p = 0.12$ ) achieved remission. Differences in response rates in the two groups neared significance (natalizumab 56%, placebo 49%;  $p = 0.05$ ). In ENACT-2, patients who responded at week 10 were randomized to natalizumab every 4 weeks or placebo infusions, for a total of 56 weeks. Sustained clinical response was statistically significant at the end of this trial (61 vs 28%); however, the results may have been confounded by a larger number of smokers in the placebo group compared with the treatment group [48].

In a *post-hoc* analysis, those patients with an elevated CRP in ENACT-1 did have both statistically significant response and remission rates by week 10. ENCORE aimed to examine this group in 509 patients with moderate-to-severe CD. In a multicenter, randomized, double-blind, placebo-controlled trial, patients with elevated CRPs and CDAI between 220 and 450 were randomized to natalizumab 300 mg intravenously or placebo at weeks 0, 4 and 8. Primary outcome, clinical response by week 8, occurred in 48% of patients compared with 32% in the placebo group. By week 12, remission was documented in 38% of treated patients compared with 25% of the placebo group ( $p = 0.001$ ) [49]. These results suggest that in those patients

with severely refractory disease with signs of inflammation, natalizumab is a reasonable option to try to induce remission. However, concerns over increased risk of progressive multifocal leukoencephalopathy have hampered its use as a first-line agent, despite the fact that most cases of progressive multifocal leukoencephalopathy in natalizumab occurred in multiple sclerosis and there was only one case in IBD [50].

**Etanercept**—Etanercept is a soluble TNF receptor that binds TNF and has demonstrated efficacy in the therapy of rheumatoid arthritis. A small (n = 43) randomized, double-blind placebo-controlled trial conducted in 2001 showed little efficacy of etanercept 25 mg administered subcutaneously twice weekly for the treatment of moderate-to-severe CD. At 4 weeks, there was no statistically significant difference between the placebo and treatment groups for clinical response [51]. However, the dose used in this trial was the same as that used in the treatment of rheumatoid arthritis and it is possible that higher doses may be required to achieve efficacy.

### Ulcerative colitis

Whether TNF- $\alpha$  plays a central role in UC is more controversial. In some studies, elevated levels of TNF- $\alpha$  have been found in the stool and serum of patients with UC [52-54]. In a cottontop tamarin model of colitis, administration of antibody to TNF resulted in clinical and histologic improvement [55]. For patients with moderate-to-severe disease, refractory to aminosalicylates, steroids and immunomodulators, monoclonal antibodies could induce remission, spare surgery and improve quality of life. Thus far, however, the results using anti-TNFs for the control of UC have been less than impressive.

**Infliximab**—Initially, studies using infliximab were small and showed varying results. Sands *et al.* showed that in 11 patients with severe, intravenous steroid-refractory UC, only 50% of patients who received either 5, 10 or 20 mg/kg of infliximab had a clinical response at 2 weeks in this double-blind, placebo-controlled trial. Summary of end points included: five out of eight showed decreases in the Truelove and Witts severity scale, five out of six had endoscopic improvement, and all had a decrease in erythrocyte sedimentation rate and CRP [56]. A larger randomized placebo-controlled trial of infliximab at weeks 0 and 2 showed no statistically significant difference between the groups at 6 weeks for rate of remission defined by the Ulcerative Colitis Severity Score (30 vs 39%, respectively). Endoscopic improvement, measured by the Baron score, was not statistically different between the groups at 6 weeks [57]. Similar results were reported by others in small open-label series with response rates between 50 and 70% and remission rates between 25 and 70% [58-60].

To evaluate both induction and maintenance efficacy of infliximab, the ACT 1 and 2 trials were conducted. Patients with moderate-to-severe UC were randomized to receive placebo or infliximab (5 or 10 mg/kg) at weeks 0, 2, 6 and every 8 weeks thereafter. ACT 2 had a follow-up of 30 weeks. In this latter trial, by week 8, there was a 64% response rate for 5 mg/kg and a 69% response rate for 10 mg/kg compared with 29% in the placebo group, a difference that persisted to 30 weeks (25.6, 35.8 and 10.6%, respectively). This trial demonstrated the potential role of infliximab in the induction and short-term maintenance of response. ACT 1, with a 54-week follow-up, showed similar rates of clinical remission for 5 and 10 mg/kg of infliximab (34.7 and 34.4%, respectively) at the end of the study. Both trials showed improvement in mucosal healing compared with placebo and an overall decrease in daily steroid use. Approximately 20% of patients in the infliximab group at week 30 were in clinical remission and steroid free [61]. This larger trial helped to clarify some of the mixed data seen in prior infliximab trials for UC.



Another approach to understanding a role for infliximab was to see whether infliximab prevented colectomy in patients with severe UC. In a double-blind trial of infliximab versus placebo, 45 patients were followed for up to 3 months with the primary outcome being death or colectomy. Patients in the placebo group were 4.9-times more likely to undergo colectomy compared with infliximab-treated patients (95% CI: 1.4–17). For those who avoided colectomy (14 out of 24), none had a change in clinical course (as measured by the Seo index) or endoscopic improvement. At interim follow-up of approximately 6 months, the authors reported two additional patients who underwent colectomy [62]. The underlying issue in this study is that a large number of placebo-treated patients also avoided colectomy. Given the fact that these patients were supposedly intravenous steroid refractory, one would have assumed that the colectomy rate would have been 100% in this population. In the short-term, infliximab infusion may play a role in decreasing rates of colectomy for moderate-to-severe UC, but longer-term data are needed.

Bressler *et al.* reported on a Canadian cohort of steroid-refractory hospitalized patients who received infliximab. The primary end point was avoidance of colectomy during hospitalization and discharge home. A total of 76% of patients achieved this end point and 69% had a durable response with steroid-free remission at 4 months [63].

The ACT investigators recently published colectomy data after a 54-week follow-up. Overall, 10% of the infliximab group compared with 17% of the placebo group underwent colectomy. This corresponded to a absolute risk reduction of 7% (95% CI: 0.01–0.12). One caveat of the study was that 13% of the patients were lost to follow-up and had incomplete colectomy data. The secondary end points of UC-related hospitalizations per 100 patient-years and UC-related surgeries/procedures were fewer for the combined infliximab groups compared with placebo [64]. The authors comment on the low colectomy rate in their population as these were a group of outpatients, making colectomy a relatively infrequent event.

Longer-term data are limited with regard to the use of infliximab in UC. Experience in the UK shows a 73.7% sustained clinical response rate over a median 17-month follow-up with 55.3% of these patients in remission. This cohort, however, included both steroid-dependent and steroid-refractory patients. Seven out of 38 patients (18.4%) had undergone colectomy at a median of 5 months after starting treatment [65].

The combined use of both commonly used rescue therapies (cyclosporine A [CsA] and infliximab) has been the topic of a few small observational trials. Maser *et al.* showed a 42% colectomy rate after 1 year and only 37% of patients achieved steroid-free remission [66]. Similarly, Leblanc *et al.* showed that in 46% of patients who received CsA and infliximab sequentially, there was a 46% rate of colectomy [67]. Both of these studies had a infectious complication rate of 16%. A recent study of 16 patients confirmed these findings, reporting that 37.5% underwent colectomy at a median of 47 days, suggesting that if an early response is not seen, colectomy is inevitable [68]. Currently, there are no head-to-head trials comparing CsA and infliximab; however, the CONSTRUCT study should help to answer this question in the future.

Although TNF may not play a central role in UC pathogenesis, it may have a role in postoperative wound healing. TNF- $\alpha$  is important for neutrophil chemotaxis and adhesion in inflammation, and mediating fibroblast recruitment and stimulation [69-71]. Therefore, an increase in postoperative complications in patients who received preoperative infliximab may be a concern. In a study of 151 patients, 17 patients received a median of two infliximab doses approximately 2 months before surgery; half of the patients were on antimetabolite treatment and 40% were on CsA. A role for steroid use was not completely explored and it is recognized that these latter agents are responsible for many postoperative complications. For infliximab-

treated versus nontreated patients, there was a trend towards a greater number of surgical (30 vs 18%) and infectious (18 vs 8%) complications. This did not differ by the type of surgery (subtotal colectomy vs ileal pouch anal anastomosis). The combination of CsA and infliximab led to a higher overall complication rate (80 vs 29%;  $p < 0.05$ ), with a statistically significant greater number of infectious complications [72].

A meta-analysis by Yang *et al.* showed a nonsignificant short-term infectious postoperative complication risk (odds ratio [OR]: 2.24; 95% CI: 0.63–7.95) and a short-term noninfectious post-operative complication risk (OR: 0.85; 95% CI: 0.50–1.45) [73]. The contribution of infliximab versus other medications was difficult to obtain in this meta-analysis owing to study heterogeneity and small sample sizes. These studies suggest that in patients who are considering further medical treatment for UC versus surgery, physicians should counsel patients about an increase in short-term postoperative complications, especially with regard to combined therapies and steroid use.

Infliximab also has been investigated for treatment of pouchitis (50% risk of occurrence by 5 years) [74], with or without fistulizing complications. In one study looking at chronic pouchitis, patients were treated with infliximab 5 mg/kg at 0, 2 and 6 weeks. At 10 weeks, six patients out of seven had complete clinical response and five out of seven had complete fistula closure. The median pouchitis severity index decreased by 7 points in the study [75].

**Adalimumab**—Adalimumab therapy, with its lesser potential for immunogenicity, is another possible treatment option for patients with UC intolerant to aminosalicylate or steroid therapy. A small, 24-week, open-label study was conducted with 20 patients with moderate-to-severe UC based on the Mayo score, 13 of who were infliximab nonresponders or intolerant to infliximab. Doses were 160 mg at week 0, 80 mg at week 2, 40 mg at week 4 and then 40 mg every other week. Clinical response at week 8, the primary end point measured by the Mayo score, was achieved in 25% of patients (23% infliximab treated and 29% infliximab naive). Only one patient (infliximab naive) had clinical remission at week 8. At week 24, 25% had clinical remission. More patients achieved mucosal healing by week 8 in this trial compared with clinical response or remission [76]. Long-term efficacy of adalimumab for mucosal healing has been seen in patients treated for up to 2 years [77].

For patients with mild-to-moderate UC who failed infliximab or were intolerant, adalimumab provides a 49.5% chance of remaining colectomy-free at 23 months based on a small single-center series [78].

Currently, larger randomized controlled trials are in progress to assess the benefit and role for adalimumab in the treatment of UC. It offers several advantages to infliximab treatment; however, current data for long-term remission are still needed.

## Safety

With biologic therapies targeting specific factors involved in immunosurveillance, concerns over side effects and safety have been monitored with both short- and long-term trials. This section will briefly discuss the clinical precautions that should be taken for patients receiving biologics and safety monitoring concerns. Substantial reviews of this topic exist in other publications [79].

A history of TB exposure should be taken and a purified protein derivative (PPD) or Quantiferon assay or chest x-ray be performed in patients who are going to receive any anti-TNF agent [80]. TNF is a central cytokine in the control of mycobacterial infection. Inhibition of this pathway can lead to reactivation and dissemination of infection. Hepatitis B reactivation is a smaller concern; however, reactivation has been reported, and therefore hepatitis B surface

and core antibodies should be checked [81]. The data are less clear cut with regard to patients with a history of malignancy or dysplasia, and appropriate evaluation should be pursued.

A meta-analysis of 24 trials in CD using TNF antagonists evaluated three major safety concerns: death, malignancy and serious infection. There was no difference in death between anti-TNF and control groups for all trials (0.21 vs 0.05%). Malignancy was found in five patients receiving open-label treatment in studies prior to those that included placebo randomization; however, the overall frequency was not different (0.24 vs 0.39%). Serious infections were also similar between groups (2.09 vs 2.13%) [82].

Infectious complications are varied. In a series of 500 anti-TNF-treated patients, 48 had an infection requiring antimicrobial treatment, 20 had serious infection needing hospitalization and two died of sepsis [83]. For those on other immunosuppressive treatment, there appears to be an increased risk of fungal infections and opportunistic infection [84,85].

Malignancy, a potentially longer-term side effect, is a rare but reported event with monoclonal antibody treatment. Lymphoma risk has been discussed as a possible side effect, but it is unclear if increased risk is due to treatment or the underlying disease [86]. A series of 18 patients with hepatosplenic T-cell lymphoma, an aggressive cancer, was reported in infliximab-treated patients [87]. To date, this number is close to 28 [88]. The combination of an anti-metabolite and anti-TNF appears to be important in the development of this lymphoma. In fact, hepatosplenic T-cell lymphoma has been described in association with azathioprine/6-mercaptopurine alone in the absence of an anti-TNF agent but the reverse has not been seen. Longer-term data across all agents is still needed to better understand the malignancy risk of these medications.

## Antibodies to monoclonal drugs & autoimmunity

Monoclonal antibody therapy is complicated by the potential for the human immune system to form antibodies to these drugs. Antibodies can be formed to the Fv and Fc regions or to murine epitopes [89]. In fact, the ability of patients to develop antibodies to the biologic agent is not necessarily reliant on whether the antibody is murine or human but whether there is a greater degree of foreignness. In ACCENT I, the development of antibodies was: 30% in the episodic treatment group, 10% in the 5 mg/kg maintenance group and 7% in the 10 mg/kg maintenance group. Concomitant immunomodulator therapy was associated with a slightly lower rate of antibody formation [90]. Clinical response and clinical remission, however, were not related to the presence of antibodies at week 54. A smaller cohort published by Baert *et al.* showed that in patients receiving 5 mg/kg infliximab for induction, 61% developed antibodies. A concentration of 8.0 µg/ml or greater was associated with a shorter duration of clinical response and a 2.40 increased risk of infusion reactions [91]. However, it is clear from these studies that maintenance therapy is a potent inhibitor of antibody development and should be used in all patients.

Other trials have also reported data with regard to antibody formation. In the GAIN study, no patients developed anti-adalimumab antibodies, but the presence of drug in the blood may have affected the assay. Two patients out of 299 in CLASSIC I developed antibodies to adalimumab. In CLASSIC II, 2.6% of patients had anti-adalimumab antibodies. These patients were not on other immunosuppression and the antibodies did not appear to affect their remission at week 56. Antibodies to certolizumab were also measured in PRECISE (9% of patients positive after induction) but these did not seem to impact clinical response. Also, as alluded to previously, the presence of antibodies to the anti-TNF agents is not a reason to change therapy. Most antibodies to monoclonal antibodies do not alter metabolism or activity.

Thus, to reduce immunogenicity of infliximab, doses should be given in a scheduled nonepisodic fashion. Immunomodulator therapy and pretreatment with hydrocortisone 200 mg may further reduce antibody formation [92]. If one suspects that a patient is losing response to therapy, measuring the drug level (since the antibody may be clearing the drug more rapidly) may be useful to determine change in dose, schedule or agent [89].

Autoimmunity, or the development of antinuclear antibodies and anti-dsDNA antibodies, is another important issue related to monoclonal antibody treatment. After 24 months of anti-TNF treatment, 56.8% of patients were noted to have positive antinuclear antibodies, most occurring in the first few months of treatment. Most of these were anti-dsDNA antibodies. Female sex and the development of a facial rash were associated [93]. These antibodies might portend an increase risk for adverse events [94]. A true lupus-like reaction has been poorly characterized in this patient population as serum sickness reactions related to anti-TNF therapy may mimic the signs and symptoms of systemic lupus erythematosus.

## Infusion reactions

Antibodies to infliximab are thought to be related to some of the infusion reactions seen. Infusion reactions to infliximab occur in approximately 5–20% of patients [95]. Infusion reactions can either be acute (within 10 min up to 24 h) or delayed (up to 5–7 days after infusion). In ACCENT I, patients with antibodies to infliximab had a 12% absolute increase in infusion reactions [90]. Data from our own infusion center have documented an overall incidence of infusion reactions of 6.1%, most of which were mild [96].

Acute infusion reactions can have symptoms including flushing, headache, dizziness, chest discomfort, fevers and stridor [92]. The overwhelming majority include nonallergic-type reactions with direct release of mediators from mast cells and basophils. These can be managed by slowing the infusion rate, administering intravenous fluids, and prescribing acetaminophen, antihistamines and/or steroids.

Delayed infusion reactions, which are type III immune complex-mediated reactions, are associated with joint pain, rash and fatigue. As mentioned previously, in the setting of a positive antinuclear antibody test, these reactions can be confused with systemic lupus erythematosus. Cheifetz *et al.* reported a 0.3% incidence ( $n = 479$ ) of delayed reactions, suggesting that this event is rare [96]. Prevention of delayed infusion reactions includes pretreatment with diphenhydramine, second-generation non-sedating anti-histamines, acetaminophen and, in difficult-to-control patients, steroids after the infusion. Increasing the dose and shortening the interval between infusions can help these patients tolerate repeat infusions.

## Newer agents

Several new targets for monoclonal antibody therapy have been proposed and evaluated [97]. IL-12, IL-12/23 combination and IL-6 receptor (IL-6R) are new options for possible treatment of CD. Early anti-IL-12 data demonstrated a significant response at week 7 but remission rates across treatment and placebo groups did not differ [98]. Agents in trial include more selective adhesion molecule inhibitors (anti- $\alpha 4\beta 7$  [vedolizumab]), anti-cell adhesion molecule inhibitors (abatacept) and newer anti-cytokine therapies (anti-IL-17). The development of these reagents was based upon a growing knowledge base regarding IBD pathogenesis. Earlier, less successful therapies included an anti-IL-2 receptor (anti-CD25) targeting T-cell activation, as well as basiliximab (Simulect<sup>®</sup>) and daclizumab (Zenapax<sup>®</sup>) where the preliminary findings were not strong. Clearly, as new targets are defined and specific responsive populations are identified, the landscape will change. This has been seen with anti-IL-12, which has not been met with success in follow-up clinical trials, but MLN02 still holds promise for maintenance of remission.

## Expert commentary & five-year view

The last 15 years have given rise to tremendous advances in the treatment for IBD. As more information about the pathogenesis of IBD is developed, clinicians will have new drug targets to help with treatment. Currently, the field has a few efficacious monoclonal antibody treatments to help achieve a clinical response and induce and maintain remission. However, the optimal timing for the use of these medications in the treatment of IBD needs to be determined. Several investigators have become proponents of the earlier use of biologic therapies, so-called 'top-down' therapy [99]. The argument is that a more aggressive assault on the inflammatory cascade would result in better long-term control, alteration of the natural history of disease and the prevention of irreversible tissue damage that permanently alters the function of an organ. The preliminary studies support this concept and provide an option to the problematic use of steroid therapy in CD. It is also clear that combination therapy will be more advantageous than any single agent. However, such an approach leads to greater concerns about safety. If more than one immune/inflammatory pathway is inhibited, the effect on normal host defense and immunosurveillance mechanisms will more likely become evident. One glaring example of this latter concept is the development of hepatosplenic T-cell lymphoma, an unusual malignancy in the general population but one that has been seen with the combination of an anti-TNF and 6-mercaptopurine/azathioprine. While thankfully the occurrence of this adverse event is rare, it does remain a concern. One way to avoid this potential issue is to use one agent to induce remission with another used for maintenance. Such an approach would mitigate some of the concerns regarding increased safety risk. Combination therapy offers the advantage of targeting several pathways that contribute to the overall inflammatory process.

Understanding which inflammatory pathway is dominant in a given patient at the time of his or her diagnosis would be optimal in terms of designing specifically tailored therapy that would have the greatest impact in the long term. With the expansion of genomic and genetic epidemiology studies in the field, the next 5 years should also begin to offer insights into specific aspects of disease, including one's ability or inability to respond to a specific therapy [100].

There is a growing appreciation for the need to use biologic therapy earlier in the course of therapy for both CD and UC. The data to date suggest that earlier intervention results in an alteration of the natural history of the disease. However, this early intervention should be focused on patients whose clinical course would be more likely to be aggressive, such as those patients with early-onset disease, patients with fistulizing disease and patients with fibrostenotic disease. It is expected, as alluded to earlier, that if we identify markers of a more aggressive clinical course (e.g., the presence of multiple high-titer antibodies to microbial agents [anti-*Saccharomyces cerevisiae* antibodies/antineutrophil cytoplasmic antibodies/antibodies against CBir flagellin]), early intervention will also be the normal course in such patients.

Thus, the future of monoclonal antibody treatment for IBD will see not only the development of new agents focused on novel targets but also the refinement of standard use of the current agents, addressing not only efficacy and safety, but also answering the questions regarding optimal monitoring of response, avoidance of immunogenicity, and improvements in endoscopic healing and quality of life.

### Key issues

- Monoclonal antibody treatment has been shown to be effective for the induction of clinical remission, response, endoscopic healing and longer-term outcomes for quality of life, hospitalizations and surgeries.

- TNF- $\alpha$  levels are increased in Crohn's disease and, to a lesser extent, in ulcerative colitis, making it an ideal target for anti-TNF monoclonal antibody therapy.
- Other cytokines/chemokines/adhesion molecules involved in the inflammatory pathway in inflammatory bowel disease could serve as suitable drug targets in the future. Proof-of-concept relating to the importance of each of these specific factors will require testing in well-defined patient populations. Different patients probably utilize distinct pathways.
- Immunogenicity of a monoclonal antibody can be a limiting factor in the use of these agents. Adjunct immunosuppression can help to overcome this but the best approach is the use of regularly scheduled maintenance infusions.
- Antibody and drug level measurement can help to guide treatment in patients who lose response.
- Infusion reactions should not preclude further therapy. Treatment with medications or adjusting the infusion rate can help to overcome such reactions.
- Future use of combination biologic therapy targeting distinct processes is likely but will be governed by safety concerns.

## Acknowledgments

Lloyd Mayer is supported by the NIH (grant numbers AI044236, DK072201, AI061093, AI066738, DK086605 and AI084952).

## References

Papers of special note have been highlighted as:

- of interest
- of considerable interest

1. Loftus EV, Sandborn WJ. Epidemiology of inflammatory bowel disease. *Gastroenterol Clin North Am* 2002;31(1):1–20. [PubMed: 12122726]
2. Abraham C, Cho J. Inflammatory bowel disease. *N Engl J Med* 2009;361(21):2066–2078. [PubMed: 19923578] . • Current review on the pathogenesis of inflammatory bowel disease (IBD)
3. Van Deventer SJ. Tumor necrosis factor and Crohn's disease. *Gut* 1997;40(4):443–448. [PubMed: 9176068]
4. Rescigno M, Urbano M, Wazasina B, et al. Dendritic cells express tight junction proteins and penetrate gut epithelial monolayers to sample bacteria. *Nat Immunol* 2001;2(4):361–367. [PubMed: 11276208]
5. Niess JH, Brand S, Gu X, et al. CX3–CR1-mediated dendritic cell access to the intestinal lumen and bacterial clearance. *Science* 2005;307(5707):254–258. [PubMed: 15653504]
6. Lorenz RG, Newberry RD. Isolated lymphoid follicles can function as sites for induction of mucosal immune responses. *Ann NY Acad Sci* 2004;1029:44–57. [PubMed: 15681742]
7. Johansson C, Kelsall BL. Phenotype and function of intestinal dendritic cells. *Semin Immunol* 2005;17(4):284–294. [PubMed: 15978836]
8. Danese S, Semerraro S, Marini M, et al. Adhesion molecules in inflammatory bowel disease: therapeutic implications for gut inflammation. *Dig Liver Dis* 2005;37(11):811–818. [PubMed: 16168725]
9. Nakamura K, Honda K, Mizutani T, Akiho H, Harada N. Novel strategies for the treatment of inflammatory bowel disease: selective inhibition of cytokines and adhesion molecules. *World J Gastroenterol* 2006;12(29):4628–4635. [PubMed: 16937430]
10. Hynes RO. Integrins: bidirectional, allosteric signalling machines. *Cell* 2002;110(6):673–687. [PubMed: 12297042]

11. Scallon BJ, Moore MA, Trinh H, Knight DM, Ghrayeb J. Chimeric anti-TNF- $\alpha$  monoclonal antibody bind recombinant transmembrane TNF- $\alpha$  and activates immune effector functions. *Cytokine* 1995;7(3):15–25. [PubMed: 7538333]
12. Targan S, Hanauer S, van Deventer S, et al. A short term study of chimeric monoclonal antibody cA2 to tumor necrosis factor  $\alpha$  for Crohn's disease. *N Engl J Med* 1997;337(15):1029–1035. [PubMed: 9321530]
13. Miheller P, Lakatos PL, Horvath G, et al. Efficacy and safety of infliximab induction therapy in Crohn's disease in central Europe – a Hungarian nationwide observational study. *BMC Gastro* 2009;9:66.
14. Ardizzone S, Colombo E, Maconi G, et al. Infliximab in treatment of Crohn's disease: the Milan experience. *Dig Liver Dis* 2002;34(6):411–418. [PubMed: 12132788]
15. Hanauer S, Faegan B, Lichtenstein G, et al. Maintenance infliximab for Crohn's disease: the ACCENT I randomized trial. *Lancet* 2002;359(9317):1541–1549. [PubMed: 12047962]
16. Rutgeerts P, Feagan B, Lichtenstein G, et al. Comparison of scheduled and episodic treatment strategies of infliximab in Crohn's disease. *Gastroenterology* 2004;126(2):402–413. [PubMed: 14762776]
17. Schnitzler F, Fidder H, Ferrante M, et al. Long term outcome of treatment with infliximab in 614 patients with Crohn's disease: results from a single-center cohort. *Gut* 2009;58(4):492–500. [PubMed: 18832518]
18. Williams DR, Collier JA, Corman ML, Nugent FW, Veidenheimer MC. Anal complications in Crohn's disease. *Dis Colon Rectum* 1981;24(1):22–24. [PubMed: 7472097]
19. Present D, Rutgeerts P, Targan S, et al. Infliximab for the treatment of fistulas in patients with Crohn's disease. *N Engl J Med* 1999;340(18):1398–1405. [PubMed: 10228190]
20. Ng SC, Plamondon S, Gupta A, et al. Prospective evaluation of anti-tumor necrosis factor therapy guided by magnetic resonance imaging for Crohn's perineal fistulas. *Am J Gastroenterol* 2009;104(12):2973–2986. [PubMed: 19755971]
21. Schwartz D. Imaging and the treatment of Crohn's perianal fistulas: to see is to believe. *Am J Gastroenterol* 2009;104(12):2987–2989. [PubMed: 19956118]
22. Tougeron D, Savoye G, Savoye-Collet C, Koning E, Michot F, Lerebours E. Predicting factors of fistula healing and clinical remission after infliximab-based combined therapy for perianal fistulizing Crohn's disease. *Dig Dis Sci* 2009;54(8):1746–1752. [PubMed: 19003531]
23. Bouguen L, Trouilloud I, Siproudhis L, et al. Long-term outcome of non-fistulizing (ulcer, stricture) perianal Crohn's disease in patients treated with infliximab. *Aliment Pharmacol Ther* 2009;30(7):749–756. [PubMed: 19583709]
24. Sands BE, Anderson FH, Bernstein CN, et al. Infliximab maintenance therapy for fistulizing Crohn's disease. *N Engl J Med* 2004;350(9):876–885. [PubMed: 14985485]
25. Regueiro M, Schraut W, Baidoo L, et al. Infliximab prevents Crohn's disease recurrence after ileal resection. *Gastroenterology* 2009;136(2):441–450. [PubMed: 19109962]
26. Hanauer S, Sandborn W, Rutgeerts P, et al. Human anti-tumor necrosis factor monoclonal antibody (adalimumab) in Crohn's disease: the CLASSIC-I trial. *Gastroenterology* 2006;130(2):323–333. [PubMed: 16472588]
27. Sandborn W, Hanauer S, Rutgeerts P, et al. Adalimumab for maintenance treatment of Crohn's disease: results of the CLASSIC II trial. *Gut* 2007;56(9):1232–1239. [PubMed: 17299059]
28. Lofberg R, Louis E, Reinisch W, et al. Adalimumab effectiveness in TNF-antagonist-naïve patients and in infliximab nonresponders with Crohn' disease: results from the CARE study. *Am J Gastroenterol* 2008;103(S1):S418.
29. Colombel JF, Sandborn W, Rutgeerts P, et al. Adalimumab for maintenance of clinical response and remission in patients with Crohn's disease: the CHARM trial. *Gastroenterology* 2007;132(1):52–65. [PubMed: 17241859]
30. Colombel JF, Sandborn W, Rutgeerts P, et al. Comparison of two adalimumab treatment schedule strategies for moderate-to-severe Crohn's disease: results from the CHARM trial. *Am J Gastroenterol* 2009;104(5):1170–1179. [PubMed: 19352339]

31. Feagan B, Panaccione R, Sandborn W, et al. Effects of adalimumab therapy on incidence of hospitalization and surgery in Crohn's disease: results from the CHARM study. *Gastroenterology* 2008;135(5):1493–1499. [PubMed: 18848553]
32. Sandborn W, Rutgeerts P, Enns R, et al. Adalimumab induction therapy for Crohn disease previously treated with infliximab. *Ann Intern Med* 2007;146(12):829–838. [PubMed: 17470824]
33. Mannon P, Fuss IJ, Mayer L, et al. Anti-interleukin-12 antibody for active Crohn's disease. *N Engl J Med* 2004;351(20):2069–2079. [PubMed: 15537905]
34. Nebitt A, Fossati G, Bergin M, et al. Mechanism of action of certolizumab pegol (CDP870): *in vitro* comparison with other anti tumor necrosis factor agents. *Inflamm Bowel Dis* 2007;13(11):1323–1332. [PubMed: 17636564]
35. Fossati G, Nebitt A. *In vitro* complement-dependent cytotoxicity and antibody-dependent cellular cytotoxicity by the anti-TNF agents adalimumab, etanercept, infliximab, and certolizumab pegol. *Am J Gastroenterol* 2005;100:S299.
36. Sandborn W, Feagan B, Stoinov S, et al. Certolizumab pegol for the treatment of Crohn's disease. *N Engl J Med* 2007;357(3):228–238. [PubMed: 17634458]
37. Schoepfer AM, Vavricka SR, Binek J, et al. Efficacy and safety of certolizumab pegol induction therapy in an unselected Crohn's disease population: results of the FACTS survey. *Inflamm Bowel Dis* 2010;16(6):933–938. [PubMed: 20014021]
38. Schriber S, Rutgeerts P, Fedorak RN, et al. A randomized, placebo-controlled trial of certolizumab pegol for treatment of Crohn's disease. *Gastroenterology* 2005;129(3):807–818. [PubMed: 16143120]
39. Schreiber S, Khaliq-Kareemi K, Lawrance I, et al. Maintenance therapy with certolizumab pegol for Crohn's disease. *N Engl J Med* 2007;357(3):239–250. [PubMed: 17634459]
40. Lichtenstein GR, Thomsen OO, Schriber S, et al. Continuous therapy with certolizumab pegol maintains remission of patients with Crohn's disease for up to 18 months. *Clin Gastroenterol Hepatol*. 2010 Epub ahead of print. 10.1016/j.cgh.2010.01.014
41. Danese S, Mocchiari F, Guidi L, et al. Successful induction of clinical response and remission with certolizumab pegol in Crohn's disease patients refractory or intolerant to infliximab: a real-life multicenter experience of compassionate use. *Inflamm Bowel Dis* 2008;14(8):1168–1170. [PubMed: 18357580]
42. Ringheanu M, Daum F, Markowitz J, et al. Effects of infliximab on apoptosis and reverse signaling of monocytes from healthy individuals and patients with Crohn's disease. *Inflamm Bowel Dis* 2004;10(6):801–810. [PubMed: 15626899]
43. Rutgeerts P, Diamond RH, Bala M, et al. Scheduled maintenance treatment with infliximab is superior to episodic treatment for the healing of mucosal ulceration associated with Crohn's disease. *Gastrointest Endosc* 2006;63(3):433–442. [PubMed: 16500392]
44. Colombel J, Sandborn W, Reinisch W, et al. Infliximab, azathioprine, or combination therapy for Crohn's disease. *N Engl J Med* 2010;362(15):1383–1395. [PubMed: 20393175]
45. Binion DG, West GA, Volk EE, et al. Acquired increase in leukocyte binding by intestinal microvascular endothelium in inflammatory bowel disease. *Lancet* 1998;352(9142):1742–1746. [PubMed: 9848350]
46. Gordon FH, Clement WYL, Hamilton MI, et al. A randomized placebo-controlled trial of a humanized monoclonal antibody to  $\alpha 4$  interferon in active Crohn's disease. *Gastroenterology* 2001;121(2):268–274. [PubMed: 11487536]
47. Ghosh S, Goldin E, Gordon FH, et al. Natalizumab for active Crohn's disease. *N Engl J Med* 2003;348(1):24–32. [PubMed: 12510039]
48. Sandborn WJ, Colombel JF, Enns R, et al. Natalizumab induction and maintenance therapy for Crohn's disease. *N Engl J Med* 2005;353(18):1912–1925. [PubMed: 16267322]
49. Targan SR, Feagan BG, Fedorak RN, et al. Natalizumab for the treatment of active Crohn's disease: results of the ENCORE trial. *Gastroenterology* 2007;132(5):1672–1683. [PubMed: 17484865]
50. Chen Y, Bord E, Thompkins T, et al. Asymptomatic reactivation of JC virus in patients treated with natalizumab. *N Engl J Med* 2009;361(11):1067–1074. [PubMed: 19741227]
51. Sandborn W, Hanauer S, Katz S, et al. Etanercept for active Crohn's disease: a randomized, double-blind, placebo-controlled trial. *Gastroenterology* 2001;121(5):1088–1094. [PubMed: 11677200]



52. Braegger CP, Nicholls S, Murch SH, et al. Tumor necrosis factor  $\alpha$  in stool as a marker of intestinal inflammation. *Lancet* 1992;338(8785):89–91. [PubMed: 1345871]
53. Nielsen OH, Gionchetti P, Ainsworth M, et al. Rectal dialysate and fecal concentrations of neutrophil gelatinase-associated lipocalin interleukin-8, and tumor necrosis factor- $\alpha$  in ulcerative colitis. *Am J Gastroenterol* 1999;94(10):2923–2928. [PubMed: 10520846]
54. Murch SH, Lamkin VA, Savage MO, et al. Serum concentrations of tumor necrosis factor  $\alpha$  in childhood chronic inflammatory bowel disease. *Gut* 1991;32(8):913–917. [PubMed: 1885073]
55. Watkins PE, Warren BF, Stephen S, Ward P, Foulkes R. Treatment of ulcerative colitis in the cottontop tamarin using antibody to tumor necrosis factor  $\alpha$ . *Gut* 1997;40(5):628–633. [PubMed: 9203942]
56. Sands B, Tremain W, Sandborn W, et al. Infliximab in the treatment of severe, steroid-refractory ulcerative colitis: a pilot study. *Inflamm Bowel Dis* 2001;7(2):83–88. [PubMed: 11383595]
57. Probert CS, Hearing SD, Schreiber S, et al. Infliximab in a moderately severe glucocorticoid resistant ulcerative colitis: a randomized controlled trial. *Gut* 2003;52(7):998–1002. [PubMed: 12801957]
58. Kohn A, Prantera C, Pera A, et al. Anti-tumor necrosis factor in the treatment of severe ulcerative colitis: result of an open study on 13 patients. *Dig Liver Dis* 2002;34(9):626–630. [PubMed: 12405248]
59. Actis GC, Bruno M, Pinna-Pintor M, Rossini FP, Rizzetto M. Infliximab for treatment of steroid-refractory ulcerative colitis. *Dig Liver Dis* 2002;34(9):631–634. [PubMed: 12405249]
60. Su C, Salzberg BA, Lewis JD, et al. Efficacy of anti-tumor necrosis factor therapy in patients with ulcerative colitis. *Am J Gastroenterol* 2002;97(10):2577–2584. [PubMed: 12385442]
61. Rutgeerts P, Sandborn W, Feagan B, et al. Infliximab for induction and maintenance therapy for ulcerative colitis. *N Engl J Med* 2005;353(23):2462–2476. [PubMed: 16339095] . ••Key trial showing the results of the use of infliximab for ulcerative colitis
62. Jarnerot G, Hertervig E, Friis-Liby I, et al. Infliximab as rescue therapy in severe to moderately severe ulcerative colitis: a randomized, placebo-controlled study. *Gastroenterology* 2005;128(7):1805–1811. [PubMed: 15940615]
63. Bressler B, Law JK, Sherasher N, et al. The use of infliximab for treatment of hospitalized patients with acute severe ulcerative colitis. *Can J Gastroenterol* 2008;22(11):937–940. [PubMed: 19018340]
64. Sandborn W, Rutgeerts P, Feagan B, et al. Colectomy rate comparison after treatment of ulcerative colitis with placebo or infliximab. *Gastroenterology* 2009;137(4):1250–1260. [PubMed: 19596014]
65. Russo EA, Harris AW, Campbell S, et al. Experience of maintenance infliximab therapy for refractory ulcerative colitis from six centers in England. *Aliment Pharmacol Ther* 2009;29(3):308–314. [PubMed: 19035973]
66. Maser EA, Deconda D, Lichtiger S, et al. Cyclosporine and infliximab as rescue therapy for each other in patients with steroid-refractory ulcerative colitis. *Clin Gastroenterol Hepatol* 2008;6(10):1112–1116. [PubMed: 18928936]
67. Leblanc S, Allez M, Seksik P, et al. Successive treatment with cyclosporine and infliximab of severe ulcerative colitis. *Gut* 2008;57(S2):A66.
68. Manosa M, San roman A, Garcia-Planella E, et al. Infliximab rescue therapy after cyclosporine failure in steroidrefractory ulcerative colitis. *Digestion* 2009;80(1):30–35. [PubMed: 19439969]
69. Ulich TE, del Castillo J, Keys M, et al. Kinetics and mechanisms of recombinant human interleukin 1 and tumor necrosis factor- $\alpha$ -induced changes in circulating numbers of neutrophils and lymphocytes. *Immunology* 1987;139(10):3406–3415.
70. Sugarman B, Aggarwal B, Hass P, Figari IS, Palladino MA Jr, Shepard HM. Recombinant human tumor necrosis factor- $\alpha$  effects on proliferation of normal and transformed cell *in vitro*. *Science* 1985;230(4728):943–945. [PubMed: 3933111]
71. Postlethwaite AE, Seyer JM. Stimulation of fibroblast chemotaxis by human recombinant tumor necrosis factor and a synthetic TNF- $\alpha$  31–68 peptide. *J Exp Med* 1990;172(6):1749–1756. [PubMed: 2258704]
72. Schluender S, Ippoliti A, Dubinsky M, et al. Does infliximab influence surgical morbidity of ileal pouch-anal anastomosis in patients with ulcerative colitis? *Dis Colon Rectum* 2007;50(11):1747–1753. [PubMed: 17704969]

73. Yang Z, Wu Q, Wu K, et al. Meta-analysis: pre-operative infliximab treatment and short-term postoperative complication in patients with ulcerative colitis. *Aliment Pharmacol Ther* 2010;31(4): 486–492. [PubMed: 19925496]
74. Penna C, Dozois R, Tremaine W, et al. Pouchitis after ileal pouch-anal anastomosis for ulcerative colitis occurs with increased frequency in patients with associated primary sclerosing cholangitis. *Gut* 1996;38(2):234–239. [PubMed: 8801203]
75. Viscido A, Habib F, Kohn A, et al. Infliximab for refractory pouchitis complicated by fistula following ileo-anal pouch for ulcerative colitis. *Aliment Pharmacol Ther* 2003;17(10):1263–1271. [PubMed: 12755839]
76. Afif W, Leighton J, Hanauer S, et al. Open-label study of adalimumab in patients with ulcerative colitis including those with prior loss of response or intolerance to infliximab. *Inflamm Bowel Dis* 2009;15(9):1302–1307. [PubMed: 19408340]
77. Barreiro-de-Acosta M, Lorenzo A, Dominguez-Munoz J. Adalimumab in ulcerative colitis: two cases of mucosal healing and clinical response at two years. *World J Gastroenterol* 2009;15(30):3814–3816. [PubMed: 19673025]
78. Oussalah A, Laclotte C, Chevaux JB, et al. Long-term outcome of adalimumab therapy for ulcerative colitis with intolerance or lost response to infliximab: a single-centre experience. *Aliment Pharmacol Ther* 2008;28(8):966–972. [PubMed: 18652603]
79. Caviglia R, Boskoski Cicala C, et al. Long-term treatment with infliximab inflammatory bowel disease: safety and tolerability issues. *Expert Opin Drug Saf* 2008;7(5):617–632. [PubMed: 18759714] . • Article on the safety of biologic agents in IBD, with several key references on the topic
80. Carmona L, Gomez-Reino JJ, Rodriguez-Valverde V, et al. Effectiveness of recommendations to prevent reactivation of latent tuberculosis infection in patients treated with tumor necrosis factor antagonists. *Arthritis Rheum* 2005;52(6):1766–1772. [PubMed: 15934089]
81. Millonig G, kern M, Ludwiczek O, et al. Subfulminant hepatitis B after infliximab in Crohn's disease: need for HBV screening? *World J Gastroenterol* 2006;12(6):974–976. [PubMed: 16521231]
82. Peyrin-Biroulet L, Pierre D, De Suray N, Branche J, Sandborn WJ, Colombel JF. Efficacy and safety of tumor necrosis factor antagonists in Crohn's disease: metaanalysis of placebo-controlled trials. *Clin Gastroenterol Hepatol* 2008;6(6):644–653. [PubMed: 18550004] . • Meta-analysis of the safety of biologics for Crohn's disease
83. Colombel JF, Sandborn WJ, Rutgeerts P, et al. The safety profile of infliximab in patients with Crohn's disease: the Mayo clinic experience in 500 patients. *Gastroenterology* 2004;126(1):19–31. [PubMed: 14699483]
84. Tsiodras S, Samonis G, Boumpas DT, et al. Fungal infection complication tumor necrosis factor a blockade therapy. *Mayo Clin Proc* 2008;83(2):181–194. [PubMed: 18241628]
85. Lichtenstein GR, Feagan BG, Cohen RD, et al. Serious infections and mortality in association with therapies for Crohn's disease: TREAT registry. *Clin Gastroenterol Hepatol* 2006;4(5):621–630. [PubMed: 16678077]
86. Jones JL, Loftus EV. Lymphoma risk in inflammatory bowel disease: is it the disease or its treatment? *Inflamm Bowel Dis* 2007;13(10):1299–1307. [PubMed: 17600819]
87. Shale M, Kanfer E, Panaccione R, Ghosh S. Hepatosplenic T cell lymphoma in inflammatory bowel disease. *Gut* 2008;57(15):1639–1641. [PubMed: 18667489]
88. Ochenrider MG, Patterson DJ, Aboulafia DM. Hepatosplenic T-cell lymphoma in a young man with Crohn's disease: a case report and literature review. *Clin Lymphoma Myeloma* 2010;10(2):144–148.
89. Aarden L, Ruuls S, Wolbink G. Immunogenicity of anti-tumor necrosis factor antibodies – toward improved methods of anti-antibody measurement. *Curr Opin Immunol* 2008;20(4):431–435. [PubMed: 18619538]
90. Hanauer S, Wagner C, Bala M, et al. Incidence and importance of antibody responses to infliximab after maintenance or episodic treatment in Crohn's disease. *Clin Gastroenterol Hepatol* 2004;2(7): 542–553. [PubMed: 15224278]
91. Baert F, Noman M, Vermerire S, et al. Influence of immunogenicity on the long-term efficacy of infliximab in Crohn's disease. *N Engl J Med* 2003;348(7):601–608. [PubMed: 12584368]
92. Mayer L, Young Y. Infusion reactions and their management. *Gastroenterol Clin North Am* 2006;35(4):857–866. [PubMed: 17129817]

93. Vermeire S, Noman M, Can Assche G, et al. Autoimmunity associated with anti-tumor necrosis factor a treatment in Crohn's disease: a prospective cohort study. *Gastroenterology* 2003;125(1):32–39. [PubMed: 12851868]
94. Bell TM, Bansal AS, Shorthous C, et al. Low-titer autoantibodies predict autoimmune disease during interferon- $\alpha$  treatment of chronic hepatitis C. *J Gastroenterol Hepatol* 1999;14(5):419–422. [PubMed: 10355504]
95. Schaible TF. Long term safety of infliximab. *Can J Gastroenterol* 2000;14(Suppl. C):29C–32C.
96. Cheifetz A, Smedley M, Martin S, et al. The incidence and management of infusion reactions to infliximab: a large center experience. *Am J Gastroenterol* 2003;98(6):1315–1324. [PubMed: 12818276]
97. Fiorino G, Rovida S, Correale C, et al. Emerging biologics in the treatment of inflammatory bowel disease: what is around the corner? *Curr Drug Targets* 2010;11(2):249–260. [PubMed: 20210771] .
  - Mechanistic approach to describing new and recent agents for biologic treatment of IBD
98. Mannon PJ, Fuss IL, Mayer L, et al. Anti-interleukin-12 antibody for active Crohn's disease. *N Engl J Med* 2004;351(20):409–416.
99. D'Haens G, Baert F, van Assche G, et al. Early combined immunosuppression or conventional management in patients with newly diagnosed Crohn's disease: an open randomized trial. *Lancet* 2008;371(9613):660–670. [PubMed: 18295023]
100. Rutgeerts P, Vermeire S, Van Assche G. Predicting the response to infliximab from trough serum levels. *Gut* 2010;59(1):7–81. [PubMed: 20007955]
101. Rutgeerts P, D'Haens G, Targan S, et al. Efficacy and safety of retreatment with anti-tumor necrosis factor antibody (infliximab) to maintain remission in Crohn's disease. *Gastroenterology* 1999;117(4):761–769. [PubMed: 10500056]

Table 1

Clinical response induction data for monoclonal antibodies for Crohn's disease.

Author/trial	Treatment groups/induction dose	Response rate	Response definition	Patient population	Comment	Ref.
<i>Infliximab</i>						
Targan <i>et al.</i>	Placebo 5 mg/kg 10 mg/kg 20 mg/kg	17% 81% 50% 64% 65% overall	CDAI decrease of 70 points at week 4	Moderate-to-severe CD	This was the first study so patients were consequently naive to biologic therapy by definition and were sicker overall (hence very low placebo rate)	[12]
ACCENT I	Week 0: 5 mg/kg Week 2 and 6 and 8 weeks after: placebo (group 1) 5 mg/kg (group 2) 5 mg/kg for weeks 2 and 6, and 10 mg/kg for every 8 weeks (group 3)	58% at 2 weeks	Decrease of CDAI 70 points from baseline and 25% reduction in total score at week 2	Active CD with CDAI >220	By definition, only those who responded to 5 mg/kg could advance in this trial, which skews the overall data. However, this sets the stage for dose escalation in those who lose response	[15]
<i>Adalimumab</i>						
CLASSIC I	Week 0/2: Placebo 40/20 mg 80/40 mg 160/80 mg	12% 18% 24% 36%	Remission as defined by CDAI <150 at week 4	Moderate-to-severe CD naive to anti-TNFs	Remission rates were comparable to those achieved with infliximab	[26]
CHARM	Week 0: 80 mg Week 4: 40 mg	91% of patients who received this dose met the week 4 end point	Decrease in CDAI >70 points from baseline at week 4	Moderate-to-severe CD	Primary end point of trial was remission at week 26/54	[29]
GAIN	Week 0/2: Placebo 160/80 mg	CDAI 70: 34% CDAI 100: 25% CDAI 70: 52% CDAI 100: 38%	Response was CDAI 70-point decrease from baseline or CDAI >100	Patients with persistent symptoms or intolerant to infliximab	Showed that patients could be safely and effectively switched to Humira® after losing response to infliximab	[32]
<i>Certolizumab</i>						

Author/trial	Treatment groups/induction dose	Response rate	Response definition	Patient population	Comment	Ref.
PRECISE 1	Week 0, 2 and 4 and then every 4 weeks	27%	Decrease of CDAI of 100 points at week 6	Moderate-to-severe CD >10	High placebo rate obscured clinical effect	[36]
	Placebo 400 mg	35%				
PRECISE 2	Week 0, 2 and 4	64%	Decrease of CDAI of 100 points at week 6	Moderate-to-severe CD	Study was designed for maintenance, not to evaluate induction	[39]
	400 mg					
<i>Natalizumab</i>						
Gordon <i>et al.</i>	One infusion		Remission as defined by change in mean CDAI at 2 weeks and remission (CDAI <150)	Mild-to-moderate CD		[46]
	Placebo	8%				
	3 mg/kg	39%				
Ghosh <i>et al.</i>	Two infusion 4 weeks apart		Remission as defined by CDAI <150 at week 6	Moderate-to-severe CD (CDAI 220–450)	There was a signal for efficacy at week 8 (preset primary end point) but this was not significant. Had a statistically significant benefit at other time points	[47]
	Placebo	17%				
	3 mg/kg + placebo	20%				
	3 mg/kg + 3 mg/kg	29%				
	6 mg/kg + 6 mg/kg	16%				
ENACT-1	Week 0, 4 and 8		Response at week 10 as defined by reduction in CDAI by 70 points from baseline and remission (CDAI <150)	Moderate-to-severe CD	Did not achieve primary end point but thought to be related to high placebo response and inclusion of patients with low CRP (no active inflammation)	[48]
	Placebo	Response: 49%				
	300 mg	Remission: 30%				
		Response: 56%				
		Remission: 37%				
ENCORE	Week 0, 4 and 8		Response as defined by decrease in CDAI by 70 points from baseline at week 8 and sustained to week 12	Moderate-to-severe CD with elevated CRP	Established that this agent was effective at maintaining remission	[49]
	Placebo	32%				
	300 mg	48%				

CD: Crohn's disease; CDAI: Crohn's disease activity index; CRP: C-reactive protein; TNF: Tumor necrosis factor.

Table 2

Long-term clinical remission for monoclonal agents in Crohn's disease.

Author	Agent	Remission rate	Remission definition	Comments	Ref.
<i>Infliximab</i>					
Rutgeerts <i>et al.</i>	Placebo Infliximab 10 mg/kg every 8 weeks	Week 48: 19% 35%	CDAI <150 at each 4-week evaluation	Enrolled patients from Targan <i>et al.</i> 's 1997 study [12] who had a clinical response	[10,11]
ACCENT I	Group 1: infliximab 5 mg/kg + placebo Group 2: infliximab 5 mg/kg + 5 mg/kg (group 2) Group 3: infliximab 5 mg/kg + 5 mg/kg for weeks 2 and 6 and 10 mg/kg every 8 weeks	Week 30: 21% Week 52: 14% Week 30: 39% Week 52: 28% Week 30: 45% Week 52: 30%	CDAI <150 at week 30 Time to loss of response at week 52	Confirms that infliximab is effective at maintaining remission but there is a gradual loss of response either due to ATIs or alternate pathway of inflammation	[15]
<i>Adalimumab</i>					
CHARM	Week 0: 80 mg Week 4: 40 mg then: Placebo Adalimumab 40 mg every other week Adalimumab 40 mg weekly	Week 26: 17% Week 52: 12% Week 26: 40% Week 52: 36% Week 26: 47% Week 52: 41%	CDAI <150 at weeks 26 and 52	Like infliximab, Humira® is effective at maintaining remission	[29]
CLASSIC II	Randomized arm: Placebo Adalimumab 40 mg every other week Adalimumab 40 mg weekly Open label: Adalimumab 40 mg every other week	44% 77% 83% 46%	CDAI <150 at week 56	Randomized patients were in remission after 4-week induction; open-label patients were not in remission	[27]
<i>Certolizumab</i>					

Author	Agent	Remission rate	Remission definition	Comments	Ref.
PRECISE 1	Week 0, 2 and 4 and then every 4 weeks		CDAI <150 at week 6 and 26	Moderate-to-severe CD, CRP $\geq$ 10	[36]
	Placebo	10%			
	Certolizumab 400 mg	14%			
PRECISE 2	Placebo	All: 28%	Remission at week 26 and remission in the group with elevated baseline CRP	Moderate-to-severe CD	[39]
		Elevated CRP: 48%			
	Certolizumab 400 mg	All: 26%			
		Elevated CRP: 42%			
PRECISE 3	Certolizumab 400 mg every 4 weeks	41% 12 months	Remission was Harvey-Bradshaw Index <4	Continuation of patients from PRECISE 2 who received drug	[40]
		36% 18 months			
		33% 24 months			
		26% 30 months			

ATI: Antibodies to infliximab; CD: Crohn's disease; CDAI: Crohn's disease activity index; CRP: C-reactive protein.